@ GROUSER'
® PrRODUCTS

770HD HAHT w/ Joystick
Owner’s Manual
&
Parts Book




Contents

Description Page
To The Owner, Angle / Tilt Function Abbreviation Key & Unpacking Components 2
Maintenance & Safety Precautions 3
Undercarriage Installation Instructions 4-5
Assembling Lift Components & Initial System Startup 6
Lift System 7
Hose Routing 8
Electric Hydraulic Angle System Operating Instructions 9
Angle Position Sensor Adjustment 9
Skid Shoe and Tilt Plate Adjustment & Torque Specifications 10
Angle Wire Harness 11
Quick Attach System 12-13
Hydraulic Angle - Hydraulic Tilt System 14-15
Hydraulic Angle - Hydraulic Tilt Hose Routing (Blade Side) 16-17
Tractor Side Hydraulic Hose Routing 18-19
Hydraulic Connections 20
Blade Assembly & Angle Hydraulic Components 21
Electric System Wire Harness Schematic and Hydraulic Schematic 22-23
Joystick Parts 24
Bracket & Joystick Installation 25
Valve Bracket & Valve Installation, Plumbing 26-28
Cabile Installation, Valve Cover Installation, & Joystick Operation 28-30
Joystick Schematics and Hydraulic Schematic 31-33
Contact Us, Improvements, & Warranty 36

To The Owner

This manual contains information concerning the operation, adjustment, and maintenance of the 770 blade
assembly. You have purchased dependable, long lasting equipment, but only by proper care and operation
can you expect to receive the performance and long service built into our products. Please have all operators
read this manual carefully and keep the manual available for ready reference. If you have any questions or

concerns, contact Grouser Products.

Angle / Tilt Function Abbreviation Key

HAHT | Hydraulic Angle - Hydraulic Tilt | 6-Way
HANT [ Hydraulic Angle - No Tilt 4-Way
NAHT [No Angle - Hydraulic Tilt 4-Way
NANT | No Angle - No Tilt 2-Way

Unpacking Components

Unstrap and remove the lift frame, hoses, top arms, and any boxes of hardware from the undercarriage. If any
components are missing, call Grouser.

2




Maintenance

Due to the harsh environment many of our equipment operates in, the following tasks

should be performed every 10 hours or less.

* Inspect all equipment before operation for existing or potential damages.

» Lubricate all joints with high quality grease.

* Inspect and tighten all bolts to torque specifications on page 10.

» Check replaceable cutting edge for wear ensuring there is enough material to prevent permanent damage
to the blade.

» Make sure all non-rotating pins are secured properly.

» Check hydraulic cylinders and hoses for damage or leaks. For replacement parts, see hydraulic pages for
your specific system.

» Check skid shoes for wear and replace if necessary. For adjustment, see page 10.

* Inspect all tilt-ways for aggressive wear. See page 10 for tilt plate adjustment.

Safety Precautions

A careful operator is the best operator. Most accidents can be avoided by observing certain precautions. To
help prevent accidents, read and take the following precautions before operating this equipment. In addition
to these precautions, please follow all safety and operational instructions of your tractor manufacturer.

The Dozer:

1. The 770 Dozer should be operated only by those who are responsible and instructed to do so.

2. Read the owner’s manual carefully before using this equipment. Lack of operating knowledge can lead to
accidents.

3. Keep the dozer maintained in reliable and satisfactory condition to ensure your safety.

4. Make sure the area is clear of people before moving any equipment.

5. Do not modify or permit anyone else to modify or alter the equipment and its components without first
consulting Grouser Products.

Servicing the Dozer:

1. Read and follow all safety instructions provided by the tractor manufacturer.
2. Always use proper personal safety gear when performing maintenance on equipment.
3. Before servicing, relieve hydraulic pressure, stop engine and fully engage parking brake.
4. Escaping hydraulic fluid under pressure can penetrate skin causing serious injury. If fluid is injected into
skin, obtain medical attention immediately.
— DO NOT use your hand to check for leaks. Use a piece of cardboard or paper to search for leaks.
— Stop the engine and relieve pressure before connecting or disconnecting lines.
— Tighten all connections before starting the engine or pressurizing lines.

Storing the Dozer:

1. Thoroughly clean the dozer before storage. Use paint where necessary to prevent rust.
2. Check the dozer for worn or damaged parts. Install new parts as required.
3. Lubricate all pins and joints.



Undercarriage Installation Instructions

Caution:

* Always use precaution when working around any equipment.
e Always wear safety glasses.
* Follow tractor manufacturer’s safety guidelines when installing this product.

NOTE: For all steps below, see diagram on Page 5.

1. Read all instructions prior to installation.

. Remove existing toolboxes, front weights, and tow cable holder if equipped. Tow cable can be reinstalled later

if a bracket is purchased from Grouser Products.

. If the bottom covers (PN: 44-14382-R,L) are not factory installed, attach to U/C with 1/2” x 1-1/4” bolts

(PN: 16-20125) and 1/2” flat washers (PN: 57-20744).

. If the bulkhead bracket (PN: 18-14370) is not factory installed, attach to the U/C with 2 - 1/2” x 1-1/4” bolts

(PN: 16-20125) and 1/2” flat washers (PN: 57-20744). See pages 7 and 16-21 for bulkhead fittings, steel lines,
and hose locations.

. If bulkhead covers (PN: 44-14375 & 44-14376) are not factory installed, verify that all hydraulics are installed

correctly and then attach the covers to the U/C with 6 - 1/2” x 1-1/4” bolts (PN: 16-20125) and 1/2” flat washers
(PN: 57-20744).

Note: If belly pans are to be installed, the bottom bulkhead cover (PN: 44-14376) is not needed.

6. Drill out holes in the tractor frame that line up with the front holes on the undercarriage to 1”.

7. Position the undercarriage (U/C) under tractor and center on the frame of the tractor.

8. Lift the rear of the U/C up and set the top plates of the U/C on the cross member. Push the U/C back until the

10

1.

12

13.

14.

15.

16.

17.

18.
19.

vertical push plates are firmly against the cross member. Lift the U/C to within 3/4” of touching the tractor frame.

. Insert 8 - 1” x 3-1/2” bolts (PN: 16-120564) with a 1” hardened flat washer (PN: 57-20759) on each bolt through

the front holes of the tractor frame that line up with the front vertical holes of the U/C.

. After all bolts are through the tractor frame and U/C, attach with a 1” heavy washer (PN: 57-3682) and a 1” nut

(PN: 70-20599). Verify that the rear of the U/C is firmly against the cross member. Tighten until frame is tight
vertically.

For a quad tractor, attach the upper support arms (PN: 11-15140-R,L) to the U/C with 2 - 1” x 3-1/2” bolts
(PN: 16-20564), 4 - 1” heavy duty flat washer (PN: 57-20819), and 2 - 1” nuts (PN: 70-20599) on each side of
the U/C.

Attach the upper support arms to the tractor with a 1-1/4” x 3-1/2” bolt (PN: 16-20896) and 1-1/4” flat washer
(PN: 57-11671) on each side.

Remove the 2 - 24mm bolts and spacers from front axle on the left and right side of the tractor. Discard the
spacers.

Attach the quad yoke brackets (PN: 18-14550-R,L) to each side of the U/C with 6 - 1” x 2” bolts
(PN: 16-20558) and a 1” x .375” thick washer (PN: 57-3682) on each bolt.

Dip the previously removed 24mm bolts in W30 oil and install the yoke brackets with the 24mm bolt and a heavy
flat washer (PN: 57-20819) on each bolt.

Once all bolts have been installed, torque the front 1” vertical bolts to 903 ft:lbs., the 1-1/4” bolts to 1,105 ft:Ibs,
the 24mm bolts (for quad tractor) to 555 ft:Ibs, and then the remaining 1” bolts to 903 ft:lbs.

Bolt the side bolt cover (PN: 44-15575) to both sides of the undercarriage with 1/2” x 1-1/4” bolts and a 1/2” flat
washer on each bolt.

After first 8 hours of use, re-torque all bolts.
Check all fasteners regularly to ensure proper operation of equipment.

: 63-15595-A & 63-15665-A



SCALE 1:17

* Parts Not Shown

[tem #A Only for 770HD UC without Belly Pans.

DETAILA

Reuse Original Bolts

= n

Item #B Only for 770HD UC with Belly Pans.

20,

Item
No. | Qty.|Part No. Description
1 1 |11-15140-L [Upper Undercarriage Support Arm Left - Quad
2 1 [11-15140-R [Upper Undercarriage Support Arm Right - Quad
3A | 20 |16-20125  [1/2" X 1 1/4" Hex Bolt Gr 5 NC
3B | 18 [16-20125 |1/2" X1 1/4" Hex Bolt Gr 5 NC
4 6 |16-20558 |1" X 2" Hex Bolt Gr 8 NC
5 | 12 [16-20564 |1" X 3-1/2" Hex Bolt Gr 8 NC
6 2 |16-20896 |1-1/4" x 3-1/2" Hex Bolt Gr 5 NC Zinc
7 1 [18-14370 [Bracket, Bulkhead - AG Wide Frame
8 1 [18-14550-L [Steiger Quad Yoke Bracket - Left
9 1 ]18-14550-R [Steiger Quad Yoke Bracket - Right
10 1 |44-14375 Plate, Top Bulkhead Cover - AG Wide Frame
11A| 1 |44-14376 Plate, Bottom Bulkhead Cover - AG Wide Frame
12 1 |44-14382-L |Plate, Bottom Cover Left - AG Wide Frame
13 1 [44-14382-R [Plate, Bottom Cover Right - AG Wide Frame
14 | 2 |44-15575 Plate, 770 Undercarriage Side Bolt Cover
15A| 1 |54-15590 [770HD Special Steiger / T9 Large Frame Quad and Wheeled UC
15B*| 1 [54-15660 |770HD Special Steiger / T9 Large Frame Quad and Wheeled UC - Belly Pan
16 | 2 [57-11671 1-1/4" Flat Washer
17A| 20 |57-20744  [1/2" Flat Washer
17B | 18 |57-20744 |1/2" Flat Washer
18 | 8 [57-20759 [1" Hardened Flat Washer - 2" OD
19 | 12 [57-20819  [1" Flat Washer Heavy Duty Gr 8 (USS)
20 | 14 |57-3682 2.50 OD X 1.00" ID x .375" Washer CZ Plated
21 | 12 |70-20599 (1" Hex Nut Gr 8 NC

TITLE:

/70 Steiger Quad UC Assy.




Assembling Lift Components

Now that the undercarriage is installed, some assembly of components is necessary. Follow the steps listed
below. Refer to Page 7 for the correct hardware and orientation of parts.

Remove all pins on each side of the undercarriage.

Position the lift frame between the two plates on both sides of the undercarriage.

Align the lift frame to the bottom holes of the undercarriage and attach with the proper pins and hardware.
Lift the end of the cylinders up and attach to the undercarriage with the proper pins and hardware.

Attach the top arms to the top of the undercarriage with the proper pins and hardware.

Remove the male quick attaches that are in the female quicks on the blade, angle frame, or tilt frame.
Attach the male quick attaches to the lift frame and top arms with the proper pins and hardware.

If the quick couplers and coupler mount are not already attached to the left top arm, attach the coupler
mount to the left top arm with 4 - 3/8” flange nuts. See Page 16 or 18 for proper orientation.

Take the lift hoses that are already attached to the furthest forward fittings on the left and right side of the
undercarriage and attach them to the lift cylinders.

Note: For Step #10-15, refer to Page 18-20 for further information on hose routing and hose
positions. The amount and location of the female couplers is determined by functions the blade

is set up for.
10.Run the remaining hoses thru the hose loop on the top arm and attach a 90° fitting to all the hoses.
11. Install a female quick coupler onto each 90° fitting from the previous step.

12.Install each coupler into the designated hole on the coupler mount and hold them in place with the
coupler retainer plate, 3/8” x 3/4” bolts and 3/8” flange nuts.

13. Take the 318” hoses and attach each one to their designated fitting at the center of the undercarriage.

14.Route the hoses thru the hose loops on the undercarriage.

15. Continue to route the hoses thru the tractor. Keep away from all moving parts. Refer to Page 8 for hose
routing.

16.If applicable, attach the wire harness to the coupler mount on the top arm with 1/4” bolts and 1/4” nuts.
Run the other end of the wire harness up into the cab of the tractor.

17.Locate the fused power supply. Connect the red wire to power and the black to ground. Attach the 2-lever
plug to the wire harness or install provided switch into an open switch hole in the right overhead console.
Connect the wire harness to the switch. For Joystick, refer to Page 28

18.Pull the pin puller handle on the left side of the quick attach system towards the outside of the blade to
open the quick attach system. Refer to Page #12-13 for further clarification on the quick attach system.

19.Tilt the male quick attaches forward slightly.

20.Drive the tractor forward slowly until the top edge of the male quick attach is under the top lip of the
female quick attach already on the blade assembly.

21.Tilt the male quick attaches backward till the blade is off the ground and the female quick attaches are
against the front of the male quick attaches.

22.Shut off machine and set the parking brake.

23.Move the pin puller handle on the left side of the blade assembly towards the center of the blade to lock
the blade in place and use the latch to lock the handle in place. If applicable, turn up the blade stands on
the blade.

24.Plug the male couplers into the female couplers on the top arm. Refer to Page 20 for proper coupler
locations for all functions. If applicable, plug the male blade break away end of the wire harness into the
female blade break away end of the wire harness on the top arm.

25.Refer to Page #11 for clarification on the wire harness ends.

Initial System Startup

Start the tractor and run the blade thru all the functions. If any function does not work properly, bleeding of the
system may be required. If problem still persists, call Grouser Products.
6

NN~

©




|

NOTE: When ordering cylinder seal kits, the part number on the
cylinder is needed. The number is stamped on the base end of
the cylinder opposite of the hydraulic ports.

* Parts Not Shown

IE) S

No. On

Cylinder Part No. Description

26-5200 | 49-11640 | Seal Kit 5 x 20 Nitrided Rod

Qty. | Part No. Description
1 11-16330-L HD Manual Pitch Top Arm, Female - Left
1 11-16335-R HD Manual Pitch Top Arm, Female - Right
2 11-16335 HD Manual Pitch Top Arm, Male
2 16-20002 1/4” x 3/4" Hex Bolt Gr 5 NC
4 16-20216 3/4” x 1-1/2” Hex Bolt Gr 5 NC
6 16-20220 3/4” x 2-1/2” Hex Bolt Gr 5 NC
2 16-20227 3/4” x 4-1/2” Hex Bolt Gr 5 NC
12 | 16-20566 1" x 4” Hex Bolt Gr 8 NC
8 19-13515 3/4” ID - Non Rotating Pin Spacer Bushing
10 4 19-13525 2.75 x 2.50 x 4.75 Spring Bushing
1 2 26-5200 5x20 Cylinder - Tube Ends
12 2 31-11699-10-10 | JIC Union (2403-10-10)
13 2 31-34042 Straight JIC x O-Ring (6400-10-10)
14 2 31-34203 Straight Long JIC x O-Ring (6400L-10-10)
15 1 32-16050 770HD Lift Frame
16 2 34-12932 Cylinder Saddle (ZR518)
17 2 34-12933 Hose Clamp
18 1 34-14961 Manual Canister
19 2 35-12931 Formed Steel Line (Lift Cylinder)
20 4 35-31930 63" x 5/8” -10JIC/-10JIC Hose W/Cordura
21* 1 43-12929-L Pin Weld - Long Ear (Lift Cyl. / Lift Frame) - Left
22 1 43-12929-R Pin Weld - Long Ear (Lift Cyl. / Lift Frame) - Right
23 2 43-13478 Pin Weld (Top Arm / QA)
24 4 43-13482 Pin Weld (Top Arm / UC & Lift Cyl. / UC)
25 2 43-14720 Pin (Lift Frame / QA)
26 2 43-14725 Pin Weld (Lift Frame / UC)
27 2 45-12175 700 Series Male Quick Attach
28 10 | 57-20747 3/4” Flat Washer
29 8 58-9369 Grease Zerk 1/8” NPT Straight
30 2 70-20580 1/4” Hex Nut Gr5NC
31 12 | 70-20599 1” Hex Nut Gr 8 NC
32 8 70-20607 3/4” Hex Center Lock Nut Gr 2 NC




Hose Routing

Note: Installer is responsible to route hoses in a practical manner. The hoses need to be

routed away from sharp

1. Route the hoses from the bulkhead fittings at
the middle of the undercarriage thru all the hose
loops on the undercarriage. Once at the end of the
undercarriage route the hoses up along the tractor
frame following any of the tractor’s hoses while still
staying away from any sharp corners and moving
parts.

2. Route 1 and/or 2 sets of hoses on the left side

of the tractor as shown in the picture. Use a 5/16” x
1” bolt, 2- 5/16” washers, and a 5/16 nut to bolt the
2 clamps to the plate on the tractor. Use the 1-1/4”
long spacer to space out the wire harness on the
tractor. Use a 5/16” x 2” bolt, 2 - 5/16” washers and
a 5/16” nut.

NOTE: If there are more than 2 sets of hoses to
run to the back of the tractor, continue with Step
# 3. If there is only 1 or 2 sets of hoses continue
with step #4.

NOTE: These pictures show 4 sets of hydraulic
hoses. The same applies for any number of
hoses. Hoses should be routed on the left side
first and then route the remaining hoses on the
right side of the tractor frame.

corners and moving parts an

d ne

ed to be secure.

QT‘)

3. Route 2 sets of hoses on the right side of the tractor as
shown in the picture. Use the 3/4” long spacer to space out
the hose clamps on the tractor. Use a 5/16” x 2” bolt,

2 - 5/16” washers and a 5/16” nut to attach to the tractor.

4. After attaching the hoses, enter the rear frame and
route the hoses thru the hose loops along the inside of the
frame.

5. Exit thru the rear frame as shown in the picture. Install a
90° and a male coupler at the end of each hose. Plug each
coupler into a rear SCV. As an example, keep both lift hoses
together on one section. Refer to hydraulic schematics on
Page 23 for further information.

6. After all hoses are routed, group hoses together and secure
with zip ties. Use the heavy duty zip ties for securing the
hoses that are routed thru the tractor frame. See the picture in
Step #1 above for an example.

7. Check the hoses when the tractor is at full oscillation and
fully turned to check for any intererence.

8. Return to Page 6 and continue the installation with Step
#16.



Electric Hydraulic Angle System Operating Instructions

If your Grouser blade was purchased with the Electric Hydraulic Angle Option, you will have the ability to
angle the blade 30 degrees left or right. To achieve these angles, the two cylinders are designed to operate
independently of each other through an electric diverter valve. To angle the blade to the left, actuate the tractor
hydraulic control lever in the cab with the diverter valve un-powered. Then fully retract. To angle the blade to
the right, apply power to the diverter valve and then actuate the tractor hydraulic control lever. Always retract
cylinders fully prior to switching functions. If a cylinder fails to retract fully, clear any possible obstruction.

CAUTION: Do not bypass the hydraulic valve and plumb each cylinder to separate valves on the
tractor.

To ensure proper use and life of equipment, it is recommended to have both cylinders closed for straight ahead
dozing and only one cylinder partially or fully extended for angled dozing as shown in the diagrams below. If

the angle system is not used correctly, damage may occur.

Please contact Grouser Products with any questions by:
Phone - 701-282-7710 or 800-747-6182; Fax - 701-282-8131

o "
o ©g . . e | ©g e |
o = Fog e @ﬂ . J %%ﬂ =0 _
T o S 5 ) 5o - A S
INCORRECT CORRECT
(Left or RIght)

Angle Position Sensor Adjustment

The angle position sensor is set from the factory. If the system does not function correctly, verify the gap
between the sensor and the plate and the position of the sensor. If any adjustments are necessary, follow the
instructions below.

With cylinder retracted, verify that the proximity sensor is in the center of the plate that is on the cylinder end.
To adjust the spacing between the plate and the sensor, loosen one of the nuts and turn the other nut till the
spacing between the plate and the sensor is between 3/16” and 3/8”. Once the correct spacing is achieved,
tighten the locking nut.



Skid Shoe and Tilt Plate Adjustment

Skid Shoe Adjustment:

1. Raise and secure blade to access skid shoe bolts and

nuts.

2. Loosen nuts and set skid shoe depth by sliding the
shoe back and forth in direction ‘A’ shown in Figure 1.

. Once the depth is set, tighten bolts to 150 ft-Ibs.

. When skid shoes are worn down, replace with new

AW

skid shoes.

Tilt Plate Adjustment:
1. Remove bolts and tilt plates.

Note: Don’t remove all of the bolts at the same time.

2. Add or remove washers as needed to adjust tilt-

way clearance to have 1/16” - 1/8” of clearance in

direction ‘B’ shown in Figure 1.

3. Once the tilt-way clearance is set, tighten bolts to 640

ft-Ibs.

WaShers\xﬁ@!

Tilt Plate

1

Figure 2

Torque Specifications

Skid Shoe

Tilt

Adjustment
Track

B
>
£ |
H
E:

i
Plate/rg
Skid Shoe\}
A
—
Figure 1

All bolts should be tightened to the specifications that are stated. If specifications are not stated, follow torque

Torque - Dry (ft-lbs)
Size Grade 10.9
M18 x 2.50 284
M20 x 2.50 401
M22 x 2.50 547
M24 x 3.00 694

charts below.
Torque - Dry (ft—Ibs)
SAE Grade 5 SAE Grade 8
Size UNC [ UNF [ UNC UNF
5/16 17 19 24 27
3/8 30 35 45 50
7/16 50 55 70 80
1/2 75 85 110 120
9/16 110 120 150 170
5/8 150 170 210 240
3/4 260 300 380 420
7/8 430 470 600 670
1 640 720 910 1020

10



C3 - Blade Break Away

C6 & C7 - Left and Right Relay

C8 & C9 - Coil

Part Number: 69-14682

C4 & C5 - Left and Right Proximity

Valve

7z ’ Y ==

C6 - Left Relay

Valve

C2 - Selector Switch

C1 - Power Supply

Part Number: 69-14675

C3 - Blade Break Away
See Page 18 for Attaching to Bracket

Part Number: 69-14683
In Cab Connector ( Not Needed with Joystick

USED ONLY WITH
2 LEVER ANGLE SYSTEMS

Part Number: 69-14679
In Cab Switch (Not Needed with Joystick)
USED ONLY WITH

ELECTRIC ANGLE SYSTEMS

See Pages 22 for full system wire harness
schematic

ssauJe alip dbuy

11



Quick Attach System

Some Parts Hidden For Clarity

Item No. | Qty. | Part No. Description
1 1 11-3049 Bell Crank Weld
2 3 16-20125 1/2” x 1-1/4” Hex Bolt Gr 5 NC
3 2 16-20132 1/2” x 3" Hex Bolt Gr 5 NC
4 8 16-20560 17 x 2-1/2” Hex Bolt Gr 8 NC
5 2 16-21064 3/8” x 1” Carriage Bolt
6 1 16-21125 1/2 x 1-1/4” Carriage Bolt
7 2 19-13577 NR Pin Spacer Clevis End
8 1 39-14663 AG Pro Pin Puller Latch
9 1 39-14665 AG Pro Pin Puller Handle Weld
10 1 39-3072 Handle Cover (Orange)
11 2 43-3050 QA Lock Pin
12 1 44-14662 AG Pro Pin Puller Link Plate
13 1 45-16035-R | HD Female Vertical Bolt On Quick Attach, Right
14 1 45-16035-L | HD Female Vertical Bolt On Quick Attach, Left
15 16 | 57-20819 1" Flat Washer Heavy Duty Gr 8 (USS)
16 6 70-20604 1/2” Hex Center Lock Nut Gr 2 NC
17 2 70-20607 3/4” Hex Center Lock Nut Gr 2 NC
18 8 70-20609 1” Hex Center Lock Nut Gr 2 NC
19 2 75-14655 AG Pro Pin Puller Link Weld
20 2 70-20622 3/8” Flange Nut




Quick Attach System

13



Item

°D

Hydraulic Angle - Hydraulic Tilt

No. Qty. | Part No. Description
1 1 11-14640-L | 770 Series Angle Arm Left
2 1 11-14640-R | 770 Series Angle Arm Right
3 1 11-16010 770HD Series Stabilizer Arm
4 6 16-20220 3/4” x 2-1/2" Hex Bolt Gr 5 NC
5 2 16-20424 1/2" x 3-1/2" Hex Bolt Gr 8 NC
6 3 16-20427 1/2” x 4-1/2” Hex Bolt Gr 8 NC
7 2 18-3074 Hose Hold Down Clamp
8 4 18-3075 Hose Hold Down Clamp Plate
9 6 19-13515 3/4” ID - Non Rotating Pin Spacer Bushing
10 2 26-34728 4 x 12 Cylinder W/ Tube Ends
| 1 2 26-34739 4 x 55 Trunnion Mounted Tube End Cylinder
12 1 32-14610 770 Angle Frame
13 1 32-16020 770HD HATIlt Frame
14 1 43-8130 1-15/16" x 23-1/4” Pin
15 2 43-8131 1-15/16” x 31" Pin
16 1 43-8132 1-15/16" x 35-1/2" Pin
17 1 43-8133 1-15/16” x 7-1/8” Stabilizer Arm Pin
Item Qty. | Part No. Description
No.
18 2 43-8466 770 Angle Cylinder Pin
19 4 43-16116 770HD Tilt Cylinder Pin
20 6 57-20747 3/4” Flat Washer
21 2 58-9371 Grease Zerk 1/8" NPT 45°
22 6 58-9372 Grease Zerk 1/8” NPT 90°
23 4 70-20581 5/16” Hex Nut NC
24 5 70-20604 1/2” Hex Center Lock Nut Gr 2 NC
25 6 70-20607 3/4” Hex Center Lock Nut Gr 2 NC

14




Hydraulic Angle - Hydraulic Tilt

15



g
w
N TONN \\
A Na )
6 v i ofo// A G
v - / -
, Wa
O
e J L SN
X (@) N
\ _

U) Hoses Not Drawn To Scale

uppnoy asoH jjiL d1neipAH

a|buy aineipAH

16



Item Qty. | Part No. Description |
No.
1 1 16-20036 5/16”" x 1-1/2” Hex Bolt Gr 5 NC
2 4 16-20038 5/16”" x 2" Hex Bolt Gr 5 NC
3 1 16-20043 5/16”" x 3-1/4” Hex Bolt Gr 5 NC
4 4 16-35C616 3/8” x 1” Flanged Bolt
5 9 18-3074 Hose Hold Down Clamp
6 10 18-3075 Hose Hold Down Clamp Plate
7 1 18-14684-R Switch Mount Bracket - Right
8 1 18-14684-L Switch Mount Bracket - Left |
9 4 25-34322 Tappet Quick Coupler Male
10* 2 25-3453 Pioneer Dust Cap Tilt (Green)
11* 2 25-3454 Pioneer Dust Plug Tilt (Green)
12* 2 25-3455 Pioneer Dust Cap Angle (Red) |
13* 2 25-3456 Pioneer Dust Plug Angle (Red)
14 2 26-34728 4 x 12 Cylinder W/ Tube Ends

* Parts Not Shown

NOTE: Refer to Page 23 for Hydraulic Schematic

bunnoy asoH )11 dinelpAH - ajbuy a1 neipAH

Item | Qty. | Part No. Description
No.
15 2 26-34739 4 x 55 Trunnion Mounted Tube End Cylinder
16 2 31-11699-8-8 | JIC Union (2403-8-8)
17 2 | 31-34040 Straight JIC x O-Ring (6400-8-8)
18 4 | 31-34041 Straight JIC x O-Ring (6400-8-10)
19 4 31-34050 Straight Thread Elbow 90° JIC x O-Ring (6801-8-8)
20 6 31-34051 Straight Thread Elbow 90° JIC x O-Ring (6801-8-10)
21 2 31-34060 Branch Tee JIC x O-Ring (6803-8-8-8)
22 4 34-12932 Cylinder Saddle
23 4 34-12994 Cylinder Hose Clamp
24 2 35-14674 45" -8 Formed Steel Line - Tier 4 Angle
25 2 35-30177 44" x 1/2" -8JIC/-8JIC Hose
26 4 35-30131 66" x 1/2” -8JIC/-8JIC Hose
27 2 35-30135 78" x 1/2” -8JIC/-8JIC Hose
28 1 35-30173 230" (19.17’) x 1/2” -8JIC/-8JIC Hose
NOTE: When ordering cylinder seal kits, the part number on the 29 1| 3530174 240" (20') x 1/2" -8JIC/-8JIC Hose
cylinder is needed. The number is stamped on the base end of the 30 1 56-14680 Logic Hydraulic Angle Valve
%Ep:::e’:: i e;;:i::::] ports. 31 4 57-20741 5/16” Flat Washer
Cylinder : 32* 10 59-34952 Stud Mounted Zip Tie
26-34728 | 49-12272 | Seal Kit 4” Bore x 2" Rod (647204) Nitrided Rod 33 8 70-20581 5/16” Hex Nut NC
26-34739 | 49-12274 | Seal Kit 4 x 55 (647210) Nitrided Rod 34 4 70-20622 3/8” Flange Hex Nut NC

17



Hydraulic Hose Routing

Tractor Side

Hoses Not Drawn To Scale

* Parts Not Shown

(1)

W
@\.!{ :(.’(':

<
@’\\\‘."f :

NOTE: Refer to Page 23 for Hydraulic Schematic

ftem Qty. | Part No. Description
No.
1 2 16-35C612 3/8” x 3/4” Flanged Bolt
2 6 16-35C616 3/8” x 1” Flanged Bolt
3 2 16-20002 1/4” x 3/4” Hex Bolt Gr 5 NC
4 1 18-14737 700 Series Female Coupler Mount - Universal
5 1 18-15580-L Bracket, Hydraulic Cover - Top Left
6 1 18-15580-R Bracket, Hydraulic Cover - Top Right
7 6 25-34322 Tappet Quick Coupler Male
8 4 25-34321 Tappet Quick Coupler Female
9* 2 25-3453 Pioneer Dust Cap Tilt (Green)
10* 2 25-3455 Pioneer Dust Cap Right Angle (Red)
1M 2 25-3457 Pioneer Dust Cap Lift (Orange)
12 8 31-34000 Bulkhead Union JIC (2700-8-8)
13 4 31-2700-10-10 | Bulkhead Union JIC (2700-10-10)
14 2 31-34031 Bulkhead Run Tee JIC (2704-10-10-10)
15 8 31-34051 Straight Thread Elbow 90° JIC x O-Ring (6801-8-10)
16 2 31-34052 Straight Thread Elbow 90° JIC x O-Ring (6801-10-10)
17 2 31-34101 Swivel Nut Elbow 90° JIC (6500-10-10)
18 2 34-14826 1/2” ID Rubber Grommet




@
©

bunpnoy asoH aijnelpAH - apiS o)k

N
(@ X o
(529"
DN
«.7;5!';‘@‘\ 0&'/,'59';\‘\)
ﬁi’/;se';\‘\)\
(19
0 * Parts Not Shown
Item No. | Qty. | Part No. Description
19 11 34-14898 | Dome Plug (3044)
20 2 35-14351 31.63" -8 Formed Steel Line (Angle)
21 2 35-14352 | 33.88" -8 Formed Steel Line (Tilt)
22 2 35-15556 | 36.19” -10 Formed Steel Line (HD Left Lift)
23 1 35-15557 | 36.22" -10 Formed Steel Line (770HD Right Lift)
24 1 35-15558 | 39.22" -10 Formed Steel Line (770HD Right Lift)
25 4 35-31132 | 69" x 1/2” -8JIC/-8JIC Hose W/ Cordura
26 4 35-30172 | 318" (26.5") x 1/2” -8JIC/-8JIC Hose
27 2 35-30963 | 318" (26.5) x 5/8” -10JIC/-10JIC Hose
28 1 44-14738 | 700 Series Female Coupler Retainer-Universal
29 2 44-15120 | 700 Series Side Cover Plate - Left
30 1 69-14681 Logic Angle Valve Wire Harness
31* 1 69-14679 | Electric Angle Switch
32 2 57-20740 | 1/4” Flat Washer
33 2 70-20580 | 1/4” Hex Nut Gr 5 NC
34 6 70-20622 | 3/8" Flange Hex Nut NC
35 8 70-20807 | 3/4” Hex Jam Nut
36 6 70-20808 | 7/8” Hex Jam Nut

19



Hydraulic Connections

Left Lift Rod

Tilt Rod

Angle Rod

Angle Rod

Tilt Rod
/g Lift Rod

Angle Base

o © °
o
O I
®
Angle Base
Left Lift Base
Tilt Base
D B
Item | Qty. | PartNo. Description

A 11 34-14898 | Dome Plug (3044)
B 2 35-14351 | 31.63” -8 Formed Steel Line (Angle)
C 2 35-14352 | 33.88" -8 Formed Steel Line (Tilt)
D 2 35-15556 | 36.19” -10Formed Steel Line (Left Lift)
E 1 35-15557 | 36.33” -10 Formed Steel Line (770 Right Lift)
F 1 35-15558 | 39.22" --10 Formed Steel Line (770 Right Lift)

Lift Base

Tilt Base




Alquiassy apelg

No. Qty. | Part No. Description

1 1 15-12462-16 HD 16’ Blade Combo Ends - Top Ext Ready
2 1 15-13420-16 | 16’ x 18” Bolt on Top Extension

3 36 | 16-20216 3/4” x 1-1/2” Hex Bolt Gr 5 NC

4 18 | 16-20562 1" x 3" Hex Bolt Gr 8 NC

5 3 16-20568 1" x 5" Hex Bolt Gr 8 NC

6 8 16-21188 5/8” x 2" Carriage Bolt Gr 5 NC

7 32 | 16-21748 3/4” x 2" Plow Bolt Gr 5 NC

8 2 29-11118-8 8'- 3/4” x 8" Double Bevel Cutting Edge
9 2 50-16710 HD Skid Shoe 33"

10 1 52-12380 HD Center Tilt Way Cover

1 2 52-16030 HD Tilt Plate Covers

12 36 | 57-20747 3/4” Flat Washer

13 18 | 57-20749 1” Flat Washer

14 8 57-20816 5/8” Flat Washer Grade 8 (USS)

15 8 70-20646 5/8” Hex Top Lock Nut Gr 5 NC

16 32 | 70-20647 3/4” Hex Top Lock Nut Gr 5 NC

Item Qty. | Part No. Description
No.
1 16 16-21218 3/4” x 2” Carriage Bolt Gr 5 NC
2 3 16-35C612 | 3/8” x 3/4” Flanged Bolt
3 4 18-14670 770- Trunnion Mount Bracket
4 1 18-1701 AG Pro Hydraulic Valve Cover
5 1 56-14680 Logic Hydraulic Angle Valve
6 4 57-20744 1/2” Flat Washer
7 4 58-9369 Grease Zerk 1/8” NPT Straight
8 4 70-20604 1/2” Hex Center Lock Nut Gr 2 NC
9 16 70-20607 3/4” Hex Center Lock Nut Gr 2 NC

sjuauodwo)) aineipAH ajbuy

21



\|©m©v_‘-®© JaquinN Hed

|
J—

I —

z z
e ol [ lom W
I — - |
| |
“ ondHosinaa —/ - = " - — R
| i d L d
Tll - - - - ||f“\| llllllll I— - _
|||||| _ _
[ HW
" “ 9N1d HOSLN3a I\
| [
“ “ JloquinN Jed
T
I - - - - [J— -
i -
—- - N -
"I ||||||||||||| /= - 1/“\|| T T T T T
| |
| |
. L
| I ———— '
T/_\Ill - - - - - | |
| —-- - - I
1 S e — — 5 :
! “ ! 90 I
“ | "l e = = -m S/ -m ! || | ]
em b (s § T S | + 1AD 1HOIY
aNNovD T - TTreTTTTTTTT T nﬂll - - - - ]
e —— Z - ) S - -- - - -
< e ETer] |||u 9N1d HOS1N3a — _
AMO// // ON1d ¥3TVHL NId ¥ —/\mOJ NN@.V_‘lmo L@QEDZ tmn_
/ _
N -- - - -- -- -
[ I ._mﬂ ||||||| I" |
||||||||| — ——————— ]
b — sl
-\
R — Y & I
“I N00 196D | 9N7d HOSLN3a /«10\ _ [ E— _ o _ _ - —
I 1109 2880 | - """ _---Z:C - -z - - i
! AVI3Y LHOIM 12D | ' A
| AVI3Y 1437190 | ' T
! "XO¥d LHOR §D | 1
! XO¥d L4F1%0 | - - - - -
| AVMV Yv3ya 3avig:eo |
" HOLIMS ¥OL103138 120 | TAD 14371
| A1ddNS ¥3IMOd 11O |
| 'SNOILOINNOD |
[ _ _ i
- - - - - - -
e LELLLELEEELLEL
H —io " [ - ~ aNnoEs. -
: m“ AMO// 2 - - - - - I T - ~ TXoud LHOW | (00
H I - »,8 |r.¢| XOd 1437 ~-
H =V -V - - - - - - TV - ~~gEmod Y
1 W onamosinag —— | “ 3101Ld303 I UVHLNId ¥ — ) 1
R ———— [
Vi .
- Jaguwin e 7 'VO9L HOVIF . - -
6.9%1-69 439 N Med A/_o v .<oﬁalmm|or\4»| IIIIIIIIIIIIIIIII -
- - - - - - -

G/9¥1-69 JoqWINN Led

ssauiepH alip ajbuy

22



Hydraulic Schematic

$108UUO0D OIND 1L

de) usaln
#

Bn|d usaio)
CH#

7T\

| Tilt Cylinders |

i
|

b1y JepullAg ajbuy

® A A2:+_

Valve

|

1

1

EA1

de) usaln
Vi

JapullAD Y ubry

Bn|d usalio)
v

dep coo‘_w

2B

dep coQ

den wmcEO

:

:

yo JepullAg a|buy

JopullAD Y yan

de) pay
ot

Bnid pey
ott

dep omcmgo

de pay
ot

|
A

de) pay
Gt

de9 pay
G#

Bnid pey
G#t

S]08UU0D YOIND 8|buy

Left

TiIt to  Tilt to
Right

Lift Up  Lift Down

Angle
Extend

Angle
Retract

Female Quick Connects

At Rear Of Tractor

23




Joystick and Bracket Parts List

31-FS-2404-06-04

OFS Male Pipe Connector

35-11694-0470

47" x 3/8” -6 FJIC x -6 FJIC

35-11684-0500

50” x 3/4” -12 FJIC x -12 FJIC

35-3970-20-24

Velcro Cordura 2” Diameter (24 Inches)

QTY. | PN Description
4 [16-11436 10-24 x 1.00” Socket Head Cap Screw
1 |16-20006 1/4” X 1-1/2” Hex Bolt Gr 5 NC
4 |16-20034 5/16” X 1 “Hex Bolt Gr 5 NC
3 |[16-35C616 3/8” X 1” Flange Bolt
2 |116-205562 1” X 3" Hex Bolt Gr 8 NC
4 [16-21064 3/8” x 1” Carriage Bolt Gr 5 NC
1 18-11426 Mount, Rear Valve- STX / Danfoss
1 [18-16705 Steiger Tier 4 Joystick Mount
1 [18-16715 Steiger Tier 4 Joystick Bolting Bracket
1 |131-12331-6-6 -6 JIC to -6 ORFS Swivel (FF6504 -6-6)
1 [31-12332-6-4 Female JIC Swivel x Male Pipe (6505-6-4)
1 |31-34033 Straight JIC x O-Ring (6400-6-5)
4 |31-34041 Straight JIC x O-Ring (6400-8-10)
2 |31-34042 Straight JIC x O-Ring (6400-10-10)
2 |31-34046 Straight JIC x O-Ring (6400-12-12)
1 |31-34099 Swivel Nut Elbow 90° JIC (6500-6-6)
1 |131-34169 Male Elbow 90° JIC x Pipe (2501-6-4)
2 |31-34259 Straight Threaded Elbow 90° JIC X Metric (7801-12-27)
1
1
2
2
1
1
1
1
1
1
4

44-11424 Valve Mount Cover- STX / Danfoss
44-11435 Plate, Retaining Ring / SureGrip
44-16712 Steiger Tier 4 Middle Bolting Plate
56-11653 Sunsource/Danfoss 3 Spool Valve/Joystick
56-11658 Shuttle Valve - JD and STX
57-20740 1/4” Flat Washer
57-20741 5/16” Flat Washer

10 |59-34951 Zip Tie 50# 15.5”

1 |70-20580 1/4” Hex Nut Gr 5 NC

2 |70-20599 1” Hex Nut Gr 8 NC

4 |70-20622 3/8” Flange Nut Gr 5 NC

24




Bracket & Joystick Installation

NOTE: Your machine may vary slightly from the machine in this manual, but the same installation

procedure will be compatible.

- i Z

1. Reove the cover or the monitor mount
from the front of the armrest.

NOTE: The following pictures show the
joystick assembly already in place. The
joystick will be installed in a later step.

P ot

2. Attach the bolting bracket (PN: 18-16715)
along with the cover or monitor mount to the
front of the armrest with the original hardware
from step #1. Put the bracket between the
armrest and the cover or monitor mount (1).

P,

3. Attach the small middle bolting plate

(PN: 44-16712) to the bracket from Step #2 with
2 - 3/8” x 1”7 carriage bolts (PN: 16-21064) and
2 - 3/8” flange nuts (PN: 70-20622) (1).

4. Attach the joystick mount
(PN: 18-16705) to the bracket from
Step #3 with 2 - 3/8” x 1”7 carriage
bolts (PN: 16-21064) and 2 - 3/8”
flange nuts (PN: 70-20622) (1).

5. Hold the mounting ring (PN: 44-11435)
inside the side mount, and attach the
joystick to the top of the side mount and
the mounting ring with 4 - 1” socket head
cap screws (PN: 16-11436) (1).

6. Adjustthe joystick and mounts to position
the joystick to the operator’s preference.
Once the joystick is in the correct position,
tighten all of the fasteners.

25




Valve Bracket

A3

7. Attach the rear valve mount (PN: 18-11426) (1) to the rear of the tractor. Use 2 - 1” x 3” bolts
(PN: 16-20562) and 1” nuts (PN: 70-20599) to attach the mount to the side of the tractor frame (2).
8. Attach the control valve (3) to the valve mount with 4 - 5/16” x 1” bolts (PN: 16-20034) and 4 - 5/16”
flat washers (PN: 57-20741) (4).

NOTE: Cables are shown in photo. The cables will be installed in a later step.

o ——

NOTE: Valve shown from the bottom. 10. Remove the plug or quick connect from the P

9. Attach the 50" hoses (PN: 35-12215-0500) and R ports at the rear of the tractor and replace
to the two fittings on the control valve that are €ach with a 90° fitting (PN: 31-34259) (1).
closest to the right side of the tractor frame (1).  11. Attach the 50" hose from the bottom fitting on
NOTE: Oil will flow. Be ready with an oil pan.  the control valve to the 90° fitting at the P port.
12. Attach the 50” hose from the top fitting on the
control valve to the 90° fitting at the R port. (2).

26



13. If fittings are not installed in the LS port on

the control valve, install a straight -6-5 fitting

(PN: 31-34033) and a 90° -6-6 fitting

(PN: 31-34099) in the LS port (1).

14. Attach a 47" hose (PN: 35-12214-0470) to

the 90° fitting in the LS port.
W

15. On the left side of the manifold valve,
disconnect the bottom hydraulic line (1).

16. Install a JIC x Face Seal Swivel

(PN: 31-12331-6-6) to the fitting that the hydraulic
line was removed from. Also install a Female JIC
Swivel x Male Pipe fitting (PN: 31-12332-6-4) onto
the previous fitting (1).

17. Attach the shuttle valve (PN: 56-11658) (2) to
the fittings from Step #16.

18. Install a male pipe connector fitting
(PN:31-FS-2404-06-04) in the top port on the shuttle
valve (PN: 56-11658) as shown in the picture (3).

19. Attach the previously disconnected hydraulic
line from Step #15 to the top male fitting on the
shuttle valve (3).

20. Install a 90° JIC x Pipe fitting (PN: 31-34169)
(4) to the last port on the shuttle valve. Attach the
straight end of the 47” hose (PN: 35-11694-0470)
from Step # 14 to the male 90° fitting on the shuttle
valve (5).

27



NOTE: Valve shown from the bottom.

21. Guide the dozer lift hoses to the rear of the
tractor. Wrap a hose protector around the hoses. If
necessary, use zip ties to keep the hose protector in
place.

22. Attach the dozer Lift hoses to the corresponding
fittings on the control valve (1). The cylinder base
end hose goes to the top fitting on the control valve.
The cylinder rod end hose goes to the bottom fitting
on the control valve.

23. GuidethedozerTilthosestotherearofthe tractor.
Attach the dozer Tilt hoses to the corresponding
fittings on the control valve (1).

24. Use zip-ties to hold the hoses into place.

Cable Installation

27. Plug the power cord from the wire harness
into the port located behind and to the right of
the operator’s seat in the tractor cab (1).

28. Attach the supplied relay wire harness to
the dozer blade wire harness (C2). Plug the 2
prong trailer connector from the relay into the
trailer connector from the joystick (C11).

wire harness (1).

28



29. Drill a hole for a 1/4” bolt in the fuse
compartment. Attach the wire harness to the
compartment with a 1/4” bolt

(PN: 16-20006), 1/4” washer (PN: 57-20740),
and a 1/4” nut (PN: 70-20580) (1).

30. Guide the 2 cables and Dins from the wire
harness out to the rear of the tractor (1).

31. Put the supplied rubber seal on each Din
connector.

32. Connect the Lift and Tilt Dins to the
corresponding connections on the back of the
control valve (1).

33. Use screws to fasten the Dins to the control
valve (2).

NOTE: The electric dozer functions can be
overridden by attaching the supplied handle to the
control valve and operating them.

34. Use zip-ties to hold cables in place.

29



Valve Cover Installation

35. Place the valve cover over the valve and
hoses as shown in the picture. Verify that the
hoses are not being pinched.

36. Attach the valve cover to the valve bracket
with 3 - 3/8” x 1” bolts (PN: 16-35C616) (1).

37. Joystick installation is complete!

Joystick Operation

38. To raise the blade up, pull back on joystick.

39. To lower the blade down, push forward on joystick.

40. To tilt the blade left, tilt the joystick to the left.

41. To tilt the blade right, tilt the joystick to the right.

42. To extend and retract the left side of the blade, operate the rocker button on the top of the joystick.
43. To extend and retract the right side of the blade, hold down the trigger switch on the joystick
handle and operate the rocker button on the top of the joystick.

44. To operate the float function, push the bottom switch on the left side on the top of the joystick.
NOTE: If directions are not correct, go to Step #23 and #24 on Page 16 and switch the hoses for each
of the functions that are not correct.

30



Joystick Schematic

“ON "OMd

£L002/¥1/9 #ipd

CADILSAON-HOS-6€8C-VS 3

WOD'JISNOYJO MMM
LE18'C8C’10L  XO4  8/085 AN ‘OBIDH JsOM .
01££'28T 10 uUoyd MN @AY puz G5/

"ONI S10NdO0dd d3SN0JO 9

adsn ION — ¢l

a3isn 1ON — L1

gaasn LON — Ol

HOILSAOM WO¥S

(dMd DC0A ¢L) 039 — 6

ADILSAOr WOHS

QQ\/ N _\ Aomo FI1ONVY — 1437 _\,_OFOm_v JlIHMW — 8

SNOILONNS AGVITIXNY M OILSAOr LYO " oM TOLOS) ThoRs ¢
NI 319NV — 9d 1431 d01) In19 — 9

(4399141) 3O9NVY0 — G

(SIXV A 3nid — ¢

(SIXV . X,) 3LHM — ¢

AN9 ANV dMd O0AG (N 57 8) >ovia - @

ANV SIXV A, ANV X, MOILSAOr BhE B e

V9O MOLOINNOD SSINYVH OL SLOINNOD ‘890 ¥OLO3INNOD

‘d9L19IHOYd SI' ONI SLONA0¥d ¥3SNOYO 40 NOISSINY3d NILLRM 3HL
L1NOHLIM FTO0HM ¥O Ld¥d NI NOILONAOHd3d ANY ONI SLONAOYd ¥3SN0YO
40 ALY3dO¥d 310S 3HL SI ONIMYHA SIHL NI A3NIVINOO NOILYINHOANI 3HL

31



Joystick Schematic

“ON "OMd $=Ylelg

£002/v /9

A7LL

CVYW-6£8C-VS

WODIISNOJO" MMM
LEL8'Z8T'LI0L  Xo4 8085 AN ‘OBIOS Jsom
01££'282'10L dUoyd MN 9AY pUz GG/

"ONI S19NAd0dd 43d3SN0YO

178v7 SSINYYH NO ., 9I4S—0001—VS &34 L7118, IINIYIIFY
(TN DILS ATOd INISN SHYOLIINNOD T1¥ NO 34 0L SIGNNIN ., O,
INITYAINOI ,ONINOG, ¥O ‘TH#

\LFro30iN. — 1X3FL MOVT78 HiM FLHM TXO IMYEL 38 01 FNHIM
SIHONI NI 34¢ SNOISNIWIG 71V

a3/4103dS ISIMY¥IHLIO SSTINMN

‘310N

+#xSSINYVH HLIM dIHS ONV OVE ISV Tdswx
S00Z-%0Z—CLv0 # 9N1d ONIVAS Aww
L¥191-202—09%0 # NId (Ol

dZiM # Ldvd X001390IM

dz1-%010 # 310v1d3103Y

I19vLd303d Nid—ZL HISLN3a

L¥191=10Z-29+0 # 13%00S (6)
Scim #_lavd >00J39a3M
Sz1-9010 4 ONld

9Md Nig—glL HOsIN3a

T-L£090T N/d %«O

91-102-29+0 13008 (£)
Dd=SCM_3I903M
£3-86-9010 9Md

NNOD 19D WOd4 ONOT 007l

o
fl JeL0fa # Lévd 318v0 NvO N33

L¥10Z—10Z-29%0 # Nid
SZIWM #_Ldvd X0073903M
SZL—-90M1a # 9Md
9N1d Nid=ZL HOSLN3A

avyE NOTAN \\

dAl S30V1d €

L¥10Z—102-29+0 # Nid
SZLAM # ldvd X0073903M
dSZ1-90W1a # oNn1d

9MN7d NId—2Z1 HISIN3ad

INTwAND3 40, N7< 16T @) o
33738 NivilS' 634 e |

0lZ9v# 3SN4 dAVY OL

S3ovid ()

S3IL 318Y9

00LW=WLLId# LINANVA_HLIM
IX3L MV HLIM ILIHM
ZD01ZdNL# NOLAL

NMOHS SV J138v]

0L 9vL FALS 3JIL diZ 3sn

ONISYIMONI X

L Nvia @D
- invo @
+ mwvo O

0 NvyO @D

- ool

+ owo O
N9 HosNIs W
UMd HOSNIS ¥
(=Y )}

ano @

ama O

SNOILJI¥OS3A 140d
als 30dNOSNNS

0G9¢y NId T

savil .2

d01dv1

Nid L¥191-202—09%0
3903M dem M
313v1d303d d€-+01d

(@) Tl

[ oy S8
Gmi
| Gonwo) a0l

Gme) v A

T

T\\agn\\‘\\llwwa \Em%z Fm
oo

€087 MILAVM
3SN4 FTALS 3ININI

0T LLE #N/d ELAVYM
AOLOINNOD
ELTEFRER VYT

NIDIH/NIV/NIQ

QUM Sixv X

NIDIM4/NIV/NIG

(iov1a) aNo 20n 5

aND OSN3
(038) aMe 205

NID3H4/NIV/NIO
— ONAOYS ¥IMOd HOSNIS
+ YIMOd HOSNIS DAAS

@[,NM

ONISVHONI A @

NI
Nd
@IS NVO/NIV

$e20601 flavy

SOUSAOr

+

:

+

:

M Dt HOSNIS
e |
RSV ASTE

& o

LUL 'SIXY X, XOILSAOT

2 g
@) ano 2 nzoqu
(1) ks (i) 521-90N10 HOSINI0 NG 21

EE]
+ NYD

+ A1ddnS_ ¥3IMod
— ONNO¥O ¥3MOd

e HZ1d-20 [+ Alddns d3mod
eund v [1d-2D [+ ATddNS 33IM0d
—eie-z0 1 0Ld =2 D | ZANO3AA/LNOA/LNOWMd
| dsewvyl 6d-¢d Z1NO3Ad/1N0A/1NOAM
= 823V 8420 |ZLN03Ad/ LN0T/ LNOMd
~w-zo vl £d=2D | 1INO3AA/LNOA/LNOWM

11N03Ad/LN0A/ 1NOWMd

23\ Sd-22 | 1IN0IAd/1N0Aa/1NONMd
23 $d=20 [ AIddns’ Jemod IAd/LN0A/LNOMMY @

(¥) aND
| WHO 001

1417 'SIXY A, HOlUSAOR

Thard) T

oz,
vowanng oo souswor{) 3] @ ono
)
w05 toms s |

1

T

F~ceorf] £4-¢o |1 Addns Jemod 3n/1N0A/1n0NN
A z-20 vl Zd-g D |NIDIAI/NIV/NIG
< o | 1d-2D [NIDIUI/NIV/NIG

|

|

|

(zd) 8SZ1-90NLO HOSLNIA NId T1

00000-0Z0—¥Z02N

() ¥md

@ uIMod
() ano

‘0411dIHOYd SI ONI S1ONA0dd Y3SNOYO 40 NOISSINGd NILLIIM FHL

LNOHLIM JTOHM ¥O Ldvd NI NOILONAOHd3d ANY ONI S1ONA0Yd ¥3SN0HO
40 ALY3dO¥d 370S JHL SI ONIMVYEA SIHL NI d3NIVINOO NOILYWHOANI JHL

32



X1S “ONOMd /00¢-1-G :°ipdg

DIiPUIBYDS DINDIPAH SAJDA 1L

WO ¥ISNOYD MMM

IE18282'10/  XOd  8/08S QN ‘OB Jsom q
012478210/ ®uoyd MN ®AY PUZ 55/ (3)
"ONI S109NAd0dd d3SNO0YO

Hydraulic Schematic

SAIBA X08UD

=

——

I et

33

"03LIdIHOdd SI ONI S10NA0dd ¥3SNOYO 40 NOISSINYId NILLIMM FHL
LNOHLIM FTOHM O 1¥vd NI NOILONAOHd3d ANV ONI SLONAOYd ¥ISNOYO
40 ALd3dOdd 310S IHL SI ONIMYHA SIHL NI GANIVINOO NOILYWHOANI 3HL




34



35



Contact Us

As always, if you have any questions about your 770 Dozer or other products made by Grouser, feel
free to contact us.

Grouser Products
755 2nd Ave NW - West Fargo, ND 58078 E E
Phone: 1-800-747-6182
Fax: 1-701-282-8131 I
E-mail: grouser@grouser.com .
Website: www.grouser.com E m

Improvements

Grouser Products Inc. is continually striving to improve its products. We reserve the right to change
prices, specification, or equipment at any time without notice. We also reserve the right to make
improvements or changes when it becomes practical and possible to do so without incurring any
obligation to make changes or additions to the equipment sold previously.

Warranty

Grouser Products warrants to the original purchaser of each item that the product be free from
defects in material and workmanship under normal use and service for a period of one year. If such
equipment is found to be defective within one year, it is the obligation of Grouser Products under this
warranty to repair or replace (exclusive of the cost of labor and transportation), any equipment or
parts, in the judgment of Grouser Products to be defective in material or workmanship.

All equipment or parts claimed to be defective in material or workmanship must be made
available for inspection at the place of business of a dealer authorized to handle the equipment
covered by this warranty, or, upon request by Grouser Products, shipped to the Grouser Products
factory in West Fargo, North Dakota. Grouser Products shall have no obligation to bear the cost of
labor or transportation in connection with replacement or repair of any such defective parts in the
setup process.

This warranty covers only defects in material and workmanship. It does not cover depreciation
or damage caused by normal wear, accident, improper assembly, improper adjustments, improper
maintenance including lack of proper lubrication, or improper use. Therefore, Grouser Products
liability under this warranty shall not be effective or actionable unless the equipment is assembled,
maintained and operated in accordance with the operating instructions accompanying the equipment.
Grouser Products shall have no liability if the equipment has been altered or reworked without the
written authorization of Grouser Products.

Grouser Products’ parts, which are furnished under this warranty and properly installed, shall
be warranted to the same extent as the original parts under this warranty if, and only if, such parts are
found to be defective within the original warranty period covering the original equipment.

GROUSER’
® ProODUCTS

36



